


 



2016 Water Supply Plan Support Document 
March 2016 

2016 
Water 

Supply 
Plan 

Support 
Document 



 

 

The South Florida Water Management District thanks 
everyone who contributed to the development and 
production of this 2016 Water Supply Plan Support 
Document. 

For further information about this document, please 
contact: 

Natalie Kraft 
South Florida Water Management District 
3301 Gun Club Road 
West Palm Beach, FL 33406 
Telephone:  (561) 682-2196 
Email:  nkraft@sfwmd.gov 

 

 

mailto:nkraft@sfwmd.gov


 

2016 Water Supply Plan Support Document  |  i 

Table of Contents 
List of Tables ................................................................................................................................................. ii 
[...]
 The required O&M labor for the ozone system assumes that this process is an 
add-on process to a fully staffed conventional water treatment facility with no 
additional staff positions required.  

Distribution Process Components 

Distribution process components are likely to be common among the various water 
treatment technology processes. Process components listed in this section include finished 
water storage and high service pumping. 

Finished Water Storage 

Finished water storage facilities such as ground storage tanks, towers, and reservoirs provide 
storage of treated water before it is distributed to users. The storage provides a reserve of 
water to avoid service interruption during system emergencies, helps maintain uniform 
system pressure, permits reduction in sizes of distribution mains, and helps meet peak 
system demands while allowing a water treatment facility to operate at a relatively constant 
rate. The finished water storage requirements and associated costs are assumed the same for 
various treatment technologies for each facility capacity. Costs include a pre-stressed 
concrete (Crom-type) ground storage tank sized to provide approximately  
50 percent of the rated facility capacity daily flow. For example, for a 10 MGD facility, a  
5 million gallon storage tank is provided. Probable costs for the finished water storage 
component are shown in Table 16. 



 

46  |  Chapter 3: Water Source Options and Treatment 

Table 16. Estimated costs for finished water storage (From: CDM 2007a). 

Facility Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual Capital 

Cost 

Total Annual 
Production Cost 

Cost (per 1,000 
gal) 

5 $1,045,000 $1,515,000 $143,005 $143,000 $0.12 

10 $1,899,000 $2,754,000 $259,958 $260,000 $0.10 

15 $2,562,000 $3,715,000 $350,670 $351,000 $0.08 

20 $3,036,000 $4,402,000 $415,518 $416,000 $0.07 

 

High Service Pumping 

High service pumps are used to pump treated water into the water distribution system. The 
high service pumping requirements and associated costs are assumed the same for various 
treatment technologies for each facility capacity. Costs include a high service pumping system 
with a firm pumping capacity equal to 200 percent of the facility capacity rating to meet peak 
hour demands. This corresponds to a peak hour demand-to-maximum day demand peaking 
factor of 2.0. Table 17 presents probable costs for the high service pumping component. The 
cost estimates do not include distribution system piping and finished water storage 
component costs. 

Table 17. Estimated costs for high service pumping (From: CDM 2007a). 

Facility 
Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual 

Capital Cost 

Annual O&M 
Cost 

Total Annual 
Production 

Cost 

Cost (per 
1,000 gal) 

5 $633,000 $918,000 $86,653 $86,000 $182,000 $0.15 

10 $930,000 $1,350,000 $127,430 $182,000 $327,000 $0.12 

15 $1,099,000 $1,594,000 $150,462 $290,000 $455,000 $0.11 

20 $1,399,000 $2,029,000 $191,523 $401,000 $612,000 $0.10 
 

Wastewater Treatment Technologies 

Wastewater treatment in the SFWMD is provided by regional, municipal, or privately owned 
wastewater treatment facilities, small developer/homeowners association or utility-owned 
wastewater treatment facilities, and septic tanks for some single family homes. Wastewater 
treatment in the SFWMD is regulated by the FDEP. Pursuant to Chapter 62-600, F.A.C., the 
following wastewater treatment facilities are exempt from the FDEP regulation and are 
regulated by the local health department for each county: 

 Those with a design capacity of 2,000 gallons per day (GPD) or less, which serve 
the complete wastewater and disposal needs of a single establishment 

 Septic tank drain field systems and other on-site sewage systems with subsurface 
disposal and a design capacity of 10,000 GPD or less, which serve the complete 
wastewater disposal needs of a single establishment 



 

2016 Water Supply Plan Support Document  |  47 

Many of the smaller wastewater treatment facilities are constructed on an interim basis until 
regional wastewater facilities become available. Upon connection to a regional wastewater 
system, smaller wastewater treatment facilities typically are abandoned. 

Wastewater treatment facilities use integrated processes to treat wastewater to a desired 
quality. At a minimum, wastewater facilities in Florida provide secondary treatment. These 
facilities typically dispose of effluent via deep injection wells or ocean outfalls. Ocean outfall 
is further discussed in the 2013 Lower East Coast Water Supply Plan Update (SFWMD 2013b). 

The 2013 Reuse Inventory (FDEP 2014) indicates 112 wastewater facilities located within the 
SFWMD reused approximately 271 MGD of reclaimed water for beneficial purposes. Disposal 
of the remaining 575 MGD of treated wastewater was by deep well injection and discharge to 
the ocean. More information about existing wastewater treatment facilities, including water 
reuse data, is provided in the appendices of each regional water supply plan update. 

Advanced Secondary Treatment 

Advanced secondary treatment typically refers to the addition of filtration and high-level 
disinfection to a standard secondary treatment facility. Treatment facilities that use 
reclaimed water for public access irrigation (the most common end use) must provide 
advanced secondary treatment. The following information includes an overview of advanced 
treatment and processes used to produce higher quality reclaimed water. It does not include 
related components such as transmission systems, storage, alternative disposal, and 
modifications to the application area for wastewater treatment. 

Granular Media Filters Followed by Ultraviolet Disinfection 

Filtration is a component of advanced secondary wastewater treatment, which provides a 
reclaimed water quality that can be used for public access irrigation. Granular media 
filtration, typically sand, is a polishing step that lowers the levels of suspended solids and 
associated contaminants in treated wastewater. This filtration, followed by UV disinfection, 
kills pathogenic microorganisms in the wastewater before being discharged into the 
environment. Types of granular media filters include slow sand, rapid sand, deep bed, upflow, 
pulsed bed dual, and multimedia. To achieve high-level disinfection in an advanced secondary 
treatment process, monitoring and chemical feed equipment is also needed. 

The costs associated with granular media filters followed by UV disinfection are presented in 
Table 18. The construction costs include all equipment, material, and installation; the O&M 
costs include all energy, labor, and other maintenance. The following assumptions were 
applied to develop the cost estimates: 

 Granular media filter construction cost is based on deep bed filters. The cost 
includes equipment, concrete, and installation. 

 UV construction cost is based on an in-vessel medium pressure system. 

 The facility infrastructure includes a building to house process equipment. 



 

48  |  Chapter 3: Water Source Options and Treatment 

Table 18. Estimated costs for granular media filters followed by ultraviolet disinfection 
(From: CDM 2007a). 

Facility 
Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual 

Capital Cost 

Annual O&M 
Cost 

Total Annual 
Production 

Cost 

Cost (per 
1,000 gal) 

5 $4,309,000 $6,247,000 $590,000 $421,000 $1,070,000 $0.59 

10 $8,376,000 $12,145,000 $1,146,000 $841,000 $2,102,000 $0.58 

15 $12,485,000 $18,103,000 $1,709,000 $1,262,000 $3,142,000 $0.57 

20 $15,832,000 $22,957,000 $2,167,000 $1,683,000 $4,067,000 $0.56 
 

Advanced Wastewater Treatment 

Advanced wastewater treatment (AWT) involves the upgrade of an existing wastewater 
treatment facility from advanced secondary treatment to AWT to achieve nitrogen and 
phosphorus removal. AWT refers to a level of treatment that meets effluent limits of 5 mg/L 
total suspended solids, 5 mg/L carbonaceous biochemical oxygen demand, 3 mg/L total 
nitrogen, and 1 mg/L total phosphorus on an annual average basis. 

In the past, AWT was associated with facilities that use stream discharge for effluent disposal. 
However, AWT is now employed to allow use of reclaimed water for wetland restoration, 
groundwater recharge systems, and other advanced uses of reclaimed water. 

Five-Stage Bardenpho Process 

Many AWT process configurations have been developed to accomplish biological nutrient 
removal from advanced secondary treatment effluent. One configuration commonly used in 
Florida to provide high levels of nitrogen and phosphorus removal is the five-stage 
Bardenpho process. Table 19 presents the costs for AWT that include a five-stage Bardenpho 
process and deep bed filters after secondary clarification to further remove total suspended 
solids. 

Table 19. Estimated costs for advanced wastewater treatment – five-stage Bardenpho process 
(From: CDM 2007a). 

Facility 
Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual 

Capital Cost 

Annual O&M 
Cost 

Total Annual 
Production 

Cost 

Cost (per 
1,000 gal) 

5 $17,326,320 $25,123,000 $2,371,000 $1,417,000 $4,025,000 $2.21 

10 $27,809,760 $40,323,000 $3,806,000 $2,738,000 $6,925,000 $1.90 

15 $38,291,880 $55,524,000 $5,241,000 $4,037,000 $9,802,000 $1.79 

20 $48,252,600 $69,967,000 $6,604,000 $5,322,000 $12,586,000 $1.72 
 



 

2016 Water Supply Plan Support Document  |  49 

Membrane Bioreactor Process 

One of the most important technological advances in biological wastewater treatment is the 
development and application of a membrane bioreactor process for full-scale municipal 
wastewater treatment. The membrane bioreactor is a suspended growth-activated sludge 
system that uses microporous membranes for solid and liquid separation instead of 
secondary clarifiers. The membrane component uses low-pressure MF or UF membranes and 
eliminates the need for clarification and tertiary filtration. The membranes typically are 
immersed in an aeration tank; however, some applications use a separate membrane tank. 
One of the key benefits of a membrane bioreactor system is that it effectively overcomes the 
limitations of poor settling of sludge in conventional activated sludge processes. 

The construction costs developed for a membrane bioreactor facility are based on the 
following process modules: influent pumping, preliminary treatment, aeration tanks, 
membrane tanks, UV disinfection, effluent pump station, and sludge treatment and handling. 
Process construction cost includes estimates for anoxic and aeration tanks, process blowers, 
return activated sludge pumps, membrane tanks, air scour blowers, permeate pumps, and 
membrane cleaning system. The Modified Ludzack-Ettinger process is assumed for the 
membrane bioreactor configuration. Table 20 shows the costs for the membrane bioreactor 
process. 

Table 20. Estimated costs for advanced wastewater treatment – membrane bioreactor 
process (From: CDM 2007a). 

Facility 
Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual 

Capital Cost 

Annual O&M 
Cost 

Total Annual 
Production 

Cost 

Cost (per 
1,000 gal) 

5 $50,896,000 $73,799,000 $6,966,000 $2,219,000 $9,882,000 $5.41 

10 $78,338,000 $113,591,000 $10,722,000 $3,645,000 $15,439,000 $4.23 

15 $104,142,000 $151,006,000 $14,254,000 $5,109,000 $20,788,000 $3.80 

20 $122,715,000 $177,937,000 $16,796,000 $6,890,000 $25,366,000 $3.47 
 

Microfiltration/Reverse Osmosis Process 

Another advanced wastewater process to treat existing secondary effluent is the addition of 
MF and RO systems to the secondary treatment facility. The construction costs for the MF and 
RO process include pre-treatment facilities, an MF system, and an RO system. Table 21 
presents the costs for the MF and RO process. The following assumptions are used to develop 
cost estimates for the MF and RO option: 

 Pre-treatment construction cost includes estimates for rotary drum 2-mm fine 
screens. 

 MF system cost is based on a submerged MF system and includes equipment, 
concrete, and installation. 

 RO system cost includes membranes, a break tank, an in-line pump station, and 
chemical feed and storage systems for pH adjustment and corrosion protection. 
The cost estimate is based on a RO system with an 80 percent recovery rate. 

 Concentrate disposal is based on a deep injection well, which is included in the 
cost estimate. 



 

50  |  Chapter 3: Water Source Options and Treatment 

Table 21. Estimated costs for advanced wastewater treatment – microfiltration/reverse 
osmosis (From: CDM 2007a). 

Facility 
Capacity 
(MGD) 

Construction 
Cost Capital Cost 

Equivalent 
Annual 

Capital Cost 

Annual O&M 
Cost 

Total Annual 
Production 

Cost 

Cost (per 
1,000 gal) 

5 $45,234,000 $65,590,000 $6,191,000 $3,311,000 $10,121,000 $5.55 

10 $73,636,000 $106,772,000 $10,079,000 $6,256,000 $17,343,000 $4.75 

15 $97,911,000 $141,972,000 $13,401,000 $7,194,000 $21,935,000 $4.01 

20 $118,615,000 $171,992,000 $16,235,000 $9,592,000 $27,451,000 $3.76 
 

GROUNDWATER CONTAMINATION AND 
IMPACTS TO WATER SUPPLY 

Some contaminants can be costly and difficult for water treatment facilities to remove from 
drinking water supplies. The cost and degree of difficulty depends on the contaminant 
(i.e., any physical, chemical, biological, or radiological substance or matter in water) 
[Section 403.852(9), F.S.]. 

An effective groundwater monitoring program is critical for accurate determination of 
groundwater degradation. Improperly located monitor wells can result in the oversight of a 
contaminant plume. In addition, certain unacceptable parameters may not be observed in the 
groundwater for many years, depending on soil adsorption capacities and groundwater 
gradient. The following discussion reviews major groundwater contamination sources. 

Groundwater Contamination Sources 

Aquifers can be contaminated in several ways. Activity occurring on ground surfaces can 
contaminate the SAS, while saltwater intrusion presents a potential threat to aquifers. Once 
a contaminant enters an aquifer, it can be difficult to remove. In many cases, leaks, spills, or 
discharges of contaminants result in contamination of large areas of the aquifer. Therefore, 
preventing contamination of the aquifer by protecting PWS wells and wellfields from 
activities that present a possible contamination threat is preferable. Many counties have 
enacted ordinances for well protection. 

Saltwater Intrusion 

Saltwater intrusion is the movement of saline water into freshwater aquifers and can occur 
laterally or vertically. The intrusion of saline water could occur in most coastal aquifers 
hydraulically connected to seawater. Within the SFWMD, salinity control structures have 
been installed in all canals that connect to tidal basins to limit saltwater encroachment and 
maintain freshwater heads on the inland side.  

Freshwater aquifers that overlie saline aquifers also could be contaminated by saline water.  
Relict seawater (connate water with high salinity) is found in some areas of the District in 
deeper portions of the SAS. As the freshwater aquifer is pumped, upconing of saline water 



 

2016 Water Supply Plan Support Document  |  51 

may occur, which could degrade water supplies. PWS utilities as well as other use classes 
establish monitor wells to provide information about the quality of the water in the aquifers. 

In the past, cross-contamination of shallow aquifers has occurred from FAS wells within the 
District. The causes of contamination vary. Several artesian wells were drilled into the FAS 
for agricultural water supply and oil exploration from the 1930s through the 1950s. The wells 
were constructed with casings that extend to approximately 200 feet or less below land 
surface (bls). This construction method exposed shallower freshwater zones to invasion by 
more saline FAS water.  

Over time, the steel casings of some properly constructed wells have corroded, allowing 